
Item Description Qty. Material

1 Body 1 C.I
2 Handle(lock) 2 C.I
3 Nut(M12) 3 M.S
4 Washer(M12) 4 M.S
5 Screw spindle 5 M.S
6 Clamping plate 6 Steel
7 Dead centre 7 Steel
8 Nut(M12) 8 M.S
9 Sq. bolt(M22) 9 M.S

10 Washer(M22) 10 M.S
11 Barrel 11 C.I
12 Key(barrel) 12 M.S
13 Stud 13 M.S
14 Key(wheel) 14 M.S
15 Hand wheel 15 C.I
16 Washer(M22) 16 M.S
17 Nut(M16) 17 M.S
18 Flange 18 C.I
19 Screw(M8) 19 M.S
20 Handle(wheel) 20 M.S
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All dimensions are in mm
NAME: JOEPAUL PAULSON

LATHE TAIL STOCKSOFTWARE : AUTOCAD

PROJECT GUIDE: JERIN JACOB DWG NO : 1
MODEL TYPE : ASSEMBLY

DATE : 14/04/2024 SCALE : 1:1
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